
EPA

Study of the

Pulp Paper

Industry

in Region IV

—i

Water Management Division

Facilities Performance Branch

September 1986



» 303SS

SHJDY DIRECTORS

John T Marlar

Gil Wallace

STUDY MANAGER

Curt Fehn

PRINCIPAL AUTHOR

Kenneth Kwan

CONTRIBUTING AUTHORS

Curt Fehn

Larry Brannen

Phil Vorsatz

John Schoolfield

Jim Wang

CLERICAL SUPPORT

Harriet Brothers

Linda Kidd

i



TABLE OF CONTENTS

Page

I INTRODUCTION 1

A Purpose 1

B Methodology 2

II CONCLUSIONS AND RECOMMENDATIONS 6

III DISCUSSION OF THE PULP AND PAPER INDUSTRY IN REGION IV 18

A General Background Information 18

1 Process and Product Subcategories 18

2 Type of Mills Surveyed 20

3 Age of Mills 20

4 Employment 20
[...]
unbleached kraft neutral sulfite semi chemical D dissolving

kraft F market bleached kraft G BCT bleached kraft H fine

bleached kraft I and dissolving sulfite pulp K Figure 3

shows the ratio of wastewater volume to production against the

eight product subcategories listed The highest ratio of wastewater

volume to production was observed in the BCT bleached kraft H

subcategory while the lowest ratio was observed in the semi chemical

subcategory B

31



TABLE 3

WASTEWATER PRODUCTION

1983 Average

Product No of Total Tbtal Wasterater Volume

Subcategory Mills Wastewater Volume Production Production

mgd tons day 1 000 gal ton

A 10 162 14967 10 82

B 2 6 99 1493 4 68

D 3 41 6 4908 8 48

F 1 43 06 1319 32 65

G 4 85 4 3493 24 45

H 2 62 4 1872 33 32

I 3 91 9 2911 31 57

K 1 12 32 500 24 64

32



FIGURE 3

WASTERWATER PRODUCTION

CJ

CO

c
o

s
a

a

o
DC
L

£

1983 AVERAGE

s

AA
AAV S
s i

VA
A
f j

A

w

f

V Vj

a

A A

A

V

7

\ZA
77

17y \

K

SUBCATEGORY



2 Wastewater Production vs Mill Age

Unbleached kraft A products have been shown to be the most

significant effort of the pulp and paper industry in the southeast

during 1983 Therefore it is appropriate to analyze wastewater

production with mill age for unbleached kraft mills For the other

seven subcategories EPA was unable to determine a correlation of

wastewater production with mill age because of the limited number

of mills that could be used for statistical analysis Table 4

lists the name age and wastewater production for each mill under

the unbleached kraft product subcategory By using the average mill

age of 26 years as a reference point wastewater production for

mills under 26 years is 9 96 Kgal ton whereas wastewater production

for mills over 26 years is 13 94 Kgal ton Figure 4 illustrates

the relationship of wastewater production to mill age by the use of

linear regression analysis The resulting correlation coefficient

between these two variables is 0 2 This figure indicates a low

correlation between wastewater production and mill age Causes for

the low correlation may be partly explained by the fact that seme

older mills have continually upgraded and modernized their production

facilities to remain competitive with newer mills using the latest

technologies A typical case of mill upgrading rebuilding modernizing

and expanding is Georgia Kraft wastewater production 7 94 Kgal ton

A review of survey data indicated at least three major and extensive

improvement programs were undertaken between 1962 and 1979 Therefore

the age of the mill is not a good parameter for statistical analysis

Evaluation of the age of equipments may offer more insight into the

effectiveness of water reuse and internal process control

34



TABLE 4

WASTERWATER PRODUCTION VS KILL AGE

PRODUCT AGE WASTEWATER

MILL NAfC STATE SUBCATEGORY YEARS PRODUCTION

KGAL TON

ST REGIS PAPER GA PACIFIC MS A 17 12 30

INTERSTATE PAPER CORP 6A A 17 10 73

UNION CAW AL A 18 16 39

INTERNATIONAL PAPER VIC MS A IB 3 07

ALABAMA KRAFT SA KRAFT AL A 19 9 18

STONE CONTAINER SC A 22 8 09

OWENS ILL Fl A 31 15 87

GEORGIA KRAFT SA A 31 7 94

STOE CONTAINER CORP GA A 37 24 37

MESTVACQ CORP SC A 48 7 56

AVERAGE 26

35



30

28

26

24

22

20

18

16

14

12

10

8

6

4

2

0

FIGURE 4

WASTERWATER PRODUCTION VS
MILL AGE 1983 AVERAGE

~

—r~

25 35 45

MILL AGE years



3 Influent and Effluent Waste Characteristics

Table 5 presents survey data on the influent and effluent waste

characteristics of BOD and TSS at mills representing the eight

product subcategories The influent values were the average of

twelve monthly sampling results taken by mill personnel at points

prior to primary clarification For cases where sampling results

were taken after primary clarification the influent values were

multiplied by a kncwn factor This factor is based upon the performance

of primary clarifiers treating wastewater from various subcategories

of the pulp and paper industry Removal rates through the primary

clarifier can range frcra 10 to 35 for BOD and 66 to 85 for TSS

depending on the subcategory EPA s clarifier performance data

came mainly from literature1 and experts from EPA s Effluent Guideline

Division in Washington D C Figures 5 to 8 are presented to

demonstrate the effects of the eight product subcategories on

influent arid effluent waste loading Influent BOD and TSS values

for Dissolving Sulfite Pulp K and Fine Bleached Kraft I subcategories

were much higher than the other subcategories This is due to the

fact that their final products reguired a higher percentage of

Alpha Cellulose than the others As result more waste products

such as lignin dissolved solids and other impurities are taken

out in their process and discharged to the waste treatment plant

Istate of the Art Review of Pulp and Paper Waste Treatment EPA R2

73 184 P 39 and P 42 Environmental Protection Technology Series

April 1973

37



TABLE 5

INFLUENT AND EFFLUENT WASTE CHARACTERISTICS BY PRODUCT SUBCATEGORY

PRODUCT NO OF AV8 FLOW

SUBCATEGORY MILLS lOOOGAL TON

A lO 16 20

B a S OS

D 3 7 94

F 1 33 98

8 4 24 48

H 2 32 39

I 3 31 01

K 1 24 63

ANNUAL AVERAGE 1983

INFLUNT LBS DAY EFFLUNT LBS DAY

BOD TSS BOD TSS

73 42 2 91 3 34

68 98 6 30 13 42

33 82 3 38 4 71

132 15 6 13 18 04

77 32 8 00 9 34

81 06 6 70 8 08

211 83 4 83 4 91

229 99 36 27 21 73

32 83

63 09

34 41

31 41

68 50

83 77

119 78

136 39



FIGURE 5

CO

VO

Z
o
I

K
hi
£L

O
O

o

A

a

RAW WASTE CHARACTERISTICS
FOR BOD 1983 AVERAGE

F C

SUBCATEGORIES



FIGURE 6

C»
O

o
H

£
Id

L

VI

J2
U

O

VI

RAW WASTE CHARACTERISTICS
FOR TSS 1983 AVERAGE

F G

SUBCATEGORIES



FIGURE 7

EFFLUENT WASTE CHARACTERISTICS
FOR BOD 1983 AVERAGE

F G

SUBCATEGORIES



FIGURE 8

EFFLUENT WASTE CHARACTERISTICS
FOR TSS 1983 AVERAGE

F G

SUBCATEGORIES



4 Influent and Effluent Waste Characteristics vs Mill Age

Efforts to correlate waste characteristics with mill age were also

found to be inconsistent There appears to be no relationship

between these two variables through linear regression analysis

There are many external factors that can affect influent and effluent

loading other than age of the mills Some of these factors may

include raw materials filler coating spills liquor losses

temperature variation and size of treatment system

43



D Wastewater Treatment Systems Camionly Employed

All fifty six 56 mills evaluated in this study employ some type of

wastewater treatment systems for BOD and TSS removal These systems

basically consist of pretreatment primary treatment and biological

treatment Additional treatment processes i e filtration carbon

adsorption chemical coagulation beyond biological treatment was not

found e fcept for a few mills that use polymers to improve the settleability

of the suspended solids This section presents a general survey of

the treatment systems employed

Pretreatment

The study gathered information on the type of pretreatment systems

employed by Region IV mills Table 6 summarizes the result of

this survey A total of 23 mills 41 reported the use of nutrient

addition on a continuous or seasonal basis These additions are

usually made in the form of aitmonia and phosphoric acid They are generally

used during low temperature conditions and for biological treatment

systems with lew detention time Efforts to correlate nutrient addition

to mill subcategory were spotty and no meaningful trends could be

extracted pH adjustment was practiced in 14 mills 25 and is not a

common pretreatment practice In addition scxne mills have been able

to utilize the neutralizing capacities of their acidic and alkaline

waste component for pH control Flow equalization and or the use of a

44



TABLE 6

PRETREATMEOT OF MILL WASTEWATER PRIOR TO TREATMENT

No of Mills Practicing

Nutrient Addition 23

pH Adjustment 14

Cooling Tcwer 3

Flow Equalization Basin 1

45



cooling tcwer are rare practices among the pulp and paper mills in

Region IV Flew equalization is used to equalize the hydraulic loading

to the treatment system and cooling towers are used to pre cool the

influent wastewater tenperature from around 110°F to below 100°F

Pre cooling of wastewater is used mainly on a seasonal basis When

used both flew equalization and cooling tewers are found predominantly

with the activated sludge treatment systems

Priirary Treatment

In the primary treatment unit the settleable suspended solids can be

removed by sedimentation flotation or filtration Sedimentation is

the most widely used Sedimentation can be acccnplished in mechanical

clarifiers with sludge removal or sedimentation lagoons Our study

found that forty seven 47 mills use mechanical clarifiers and eight

8 mills use sedimentation lagoons One 1 mill uses hydrasieves

for primary treatment The trend in this industry is strongly toward

the mechanical clarifier They have been found to be effective in

removing 66 to 85 of TSS and 10 to 35 of BOD frcm the effluent

prior to biological treatment

46



Biological Treatment

Biological treatment corrmonly used for BOD and TSS removal are aerated

stabilization basins ASB s oxidation ponds and the activated

sludge AS process ASB remains the most widely applied type of

biological treatment in Region IV Table 7 presents the breakdown of

the treatment systems employed by the pulp and paper industry Forty one

mills operate ASB s Three mills have ASB s in series with the AS

process Five mills operate oxidation ponds A total of seven mills

operate the activated sludge process of these two are extended aeration

three are pure oxygen and two are air activated sludge plants

To improve final effluent quality most of the biological treatment

process had additional settling following aeration For the 41 ASB

processes 29 have settling ponds 3 have mechanical clarifiers plus

settling ponds and 9 have no additional basins following aeration

For the 3 ASB AS processes 1 has a mechanical clarifier and 2 have

mechanical clarifiers plus settling ponds For the 7 AS processes all

have mechanical clarifiers of which 3 add polymers when needed to

improve settleability of the suspended solids in the final clarifiers

47



TABLE 7

TREATMENT SYSTEMS EMPLOYED BY THE

PULP AND PAPER INDUSTRY

Type of Treatment tfo of Mills Using

AS Conventional 2

AS Extended Aeration 2

AS Pure O2 3

AS ASB 3

ASB 41

Oxidation Pond 5

REGION IV TOTAL 56

48



Final Sludge Disposal

Table 8 summarizes the type of sludge disposal methods utilized

throughout the industry Landfill of sludge remains the most widely

used form of final disposal A total of 25 mills reported the

use of landfill Sludge lagooning is the second most frequent method

13 mills Among other methods utilized are incineration 6 mills

land application 4 mills and recycle 1 mill

E Comparison of EPA BPT Design Criteria to Design Criteria Used by the

Industry

In the Development Document for Effluent Limitations Guidelines and

Standards for the Pulp Paper and Paperboard EPA provides the BPT

design criteria for aerated stabilization basins extended aeration

and conventional activated sludge systems In this section a comparison

of EPA design criteria to design criteria used by the mills will be

made in regard to primary clarification equalization aeration basins

and secondary clarification

Primary Clarification

Table 9 shows for primary clarification the overflow rates for the 40

mills range frcm 294 gpd sq ft to 1049 gpd sq ft with an average of

500 gpd sq ft whereas the BPT criteria is 600 gpd sq ft Among the

eight states there is no significant variation in the overflow rate

used by the mills as shown in Table 10

49



TABLE 8

FINAL SLUDGE DISPOSAL PRACTICES USED BY

THE PULP AND PAPER INDUSTRY

No of Mills Using

Landfill 25

Land Application 4

Sludge Lagoon 13

Incineration in Power Boilers 6

Recycle Back to Process 1

50



Activated Sludge

There are two mills with conventional activated sludge plants For

primary clarification the overflew rates for these plants are compatible

with the BPT criteria as shown in Table 9 Flew equalization

basins which are included in the BPT design are not available at these

plants The hydaulic detention time in the aeration basin is 5 lewer

than the BPT criteria at one mill and 40 lewer at the other mill as a

result their organic loadings are much higher than the BPT criteria as

shewn in Table 9 The aeration capacities are close to the BET criteria

The overflow rates of the final clarifiers are about 30 higher than

the BPT criteria

Extended Aeration

There cure two mills with extended aeration plants Only one mill uses

a mechanical clarifier for primary treatment and the overflow rate

is 14 higher than the BPT criteria Flow equalization which is

included in the BPT design is not available at these two plants The

hydraulic detention time in the aeration basin is 500 higher than the

BPT criteria at one mill and 20 lewer at the other Hcwever the

organic loadings for these two plants are approxinately the same and

they are within the range of BPT criteria as shewn in Table 9 In

terms of aeration capacity both plants have lewer capacities than the

BPT criteria The overflow rate of the final clarifier is 45 lower

than the BPT critiera at one mill and 9 lower at the other mill

51



Aerated Stabilization Basin

The hydaulic detention times in the aeration basins range from 1 to 24

days with an average of 10 days whereas the EPT criteria is 13 days

Table 10 shows that those mills in Mississippi North Carolina South

Carolina and Tennessee have longer detention times than those in

Alabama Florida Georgia and Kentucky

The organic loadings in the aeration basins range fran 0 2 to 7 9 lb

BDD d 1000 cf with an average of 2 4 lb BOD d lOOO cf whereas the

BPT criteria is 1 13 lb BOD d lOOO cf The high organic loadings are

probably due to the small aeration basin sizes used by the mills

Table 10 shows that mills in Mississippi North Carolina South Carolina

have lew organic loadings which are about the same as BPT and they

have relatively long detention times or large aeration basins

The aeration capacities range from 11 to 68 lbs BOD HP with an average

of 42 lbs BOD HP whereas the BPT criteria is 33 7 lbs BOD HP Among

the eight states there is no significant variation in the aeration

capacity used by the mills Table 10 shows that mills in Mississippi

have the lowest average aeration capacity

The detention times in the settling basins range from 0 4 to 100 days

with an average of 17 days whereas the BPT criteria is 1 day It

should be recognized that in addition to settling of suspended solids

the long detention times also provide additional BOD removal and or

storage capabilities for the mill effluents Among the eight states

the detention times vary significantly Table 10 shews that mills in

Florida Georgia and Kentucky generally have the lewer detention times

52



TABLE 9

A COMPARISON OF BPT DESIGN CRITERIA TO CRITERIA USED AT MILLS

Activated Sludge

Primary clarification gpd sq ft

Equalization hours

Aeration Basin

Detention Time hours

Organic loading lb BODs d lOOO cf

Aeration lb BOD5 HP

Secondary clarification gpd sq ft

BPT

Design
Average

600

12

8

50

41 8

500

Average

528

6 2

83

47

625

Actual Mill

Minimum

456

4 8

76

38

600

Maximum

600

7 6

90

56

650

Extended Aeration

Primary clarification gpd sq ft

Equalization hours

Aeration Basin

Detention Time hours

Organic Loading lb BOD5 d 1000 cf

Aeration lb BOD5 HP

Secondary clarification gpd sq ft

600

12

30

18 75 37 5

41 8

500

685

84

16 2

28

365

685

24

14 1

26

274

685

144

18 4

30

456

Aerated Stabilization Basin

Primary clarification gpd sq ft

Aeration Basin

Detention Time days
Organic Loading lb BODij d 1000 cf

Aeration

Organic Loading lb BOD5 HP

Settling days

600

13

1 13

33 7

1

500

10

2 4

42

17

294

1

0 2

11

0 4

1049

24

7 9

68

100

A C 2 plants
Extended Aeration 2 plants